

Test Report

No.: SZTYR070935557/LP

Date: OCT 02, 2007

Page 1 of 2

SILVERWOOD INDUSTRIAL LIMITED
BUILDING J, WEST, NO.74 KANGLEXI ROAD,
YANBU, FOSHAN, CHINA

The following samples were submitted and identified by/on behalf of the client as: RECYCLED PLASTIC BEANS

Sample Receiving Date : SEP 24, 2007

Country of Origin : CHINA

Testing Period : SEP 26, 2007 TO SEP 29, 2007


Test Requested : 1) To determine the Cadmium Content in the submitted samples in accordance with the EEC Directive 91/338/EEC.
2) To determine Lead content in the submitted samples.

Test Method : 1) With reference to EN1122: 2001 method B / Other acid digestion.
2) Wet acid digestion.
Analysis was performed by Atomic Absorption Spectrometer.

Results : Please refer to next page(s).

Conclusion : 1) When tested as specified, the submitted samples comply with the Total Cadmium Requirement of the EEC Directive 91/338/EEC.
2) When tested as specified, the Lead Contents in the submitted samples comply with the client's requirement.
(Remark: The client's requirement is with reference to part 1303, Title 16, Code of Federal Regulations, Chapter II – Consumer Products Safety Commission of U.S.A.)

Signed for and on behalf of
SGS-CSTC Ltd.


Li Ying, Susan
Section Manager

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

SZL 808996

Test Report

No.: SZTYR070935557/LP

Date: OCT 02, 2007

Page 2 of 2

Results:

1) The EEC Directive 91/338/EEC

	<u>Green plastic grains</u>	<u>Limit</u>
Cadmium Content	N.D.	100 ppm

- Note :
- ppm = mg/kg
 - N.D. = Not Detected (< 5 ppm)
 - Result shown is of the total weight of dry samples.

2) Lead content in the submitted samples

	<u>Green plastic grains</u>	<u>Client's Limit</u>
Lead Content	< 0.002%	0.060%

- Note: - < = Less Than
 - Percentage shown is of the total weight of dry samples.

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only. This Test Report shall not be reproduced except in full, without written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.

SZL 808995